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TEST REPORT
163683671 : TiEEHE SRS « FH226-220175*
Test Type : Common Sample Report No,
EERS : FH22-220193 S1mmHA3Im
Contract No. Page 1of 3
E<grclud SRR BRELR
Applicant RAR] Contact information deuiciery)
Bfsoitbt - SR
R LSRR RIEFRR42552514301= Confract Date. | 2022-07-06
FEmRETR . HRiRES
Sample Name KvadratEf} Sample No. FH22-220193-01
SRR N= SRR o
Manufacturer LRI RIAR] Manufacture Date
BENE - i =
Model Specification i e Batch number
HRNE o2 Rk i
Quantity L Batch Quantity
[ i ZeERA
Trade Received Date | 20220706
HRRS 2 .
Sample Status SRFEEE No abnormality
YR GB 8624-2012 (GEFEIBHIERINGEERE D4
Judgement Reference | GB 8624-2012 Classification for burning behavior of building materials and products
IS EHA S ETRE
Tost Date 2022-07-06~2022-07-13 Date OF lssue 2022-08-10
i ) EEhmE&RIgRe2s
TestAddress No.892 Jin Liu Road,Shanghai
ZI050 | RN BEINRISEET S CB 8624-201 20 SRR : HEISAB 1(B-s1,d0)RMBARAEL (
HIER ) BUREESR, 1MREERNER, > g
taisshie Reaction fo fire classification meet the technical requireme a‘F.n@ aterial (product) in
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TEST REPORT
FEBSER - EEEHE SRS : FH226-220175*
Test Type : Common Sample Report No.
SRS : FH22-220193 SBImH3IT
Contract No. Page 30of 3
ENEERCS
Test Results Summary
55 HUIEE TR o] 1R Jml 5’ =
No. Test item(s) Requirement of Standard Test Result Test Method ¢
EUKEIE30s ,
60sPIKERTEE
Py
Ll <150 <150 il
Exposure=30s, Qualified
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4 I-gntaba within 605 GB/T 8626-2007
lity Test =
7 =i
N
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1-W%Q~§%ﬁ%ﬂﬁ%¢w&§%% | ARG P SRR TR CRIGH

1.The test results are onlyrelated to the properties of specimens under specific test conditions. The test resul
ts cannot be used as the sole basis for evaluating the potential fire hazard of products in actual use condition

S.

# BB 2 BN IR L G IRCB/T20264-2006515.2.2 d)ESKiH T

Dedclaration | 2-SRecimen mounhn of SBl testis in according with the requirements in GB/T20284-2006 5.2.2 d).

3. LEYIREBZEEIRA

3.Kvadrat China Co., Ltd

4. BB XSEFiRA25 S 2514301,

4 Unit 301, Building 2, 425 Yanping Road Jing'an District, Shanghai.
’dﬁ#ﬁiFHZZG—ZWWS

5 This renort replaces the original report : FH226-210175.

(NRERBLER )
( End of Report )

BEAR | DEheERRee8S (g : 201108 ) 021-54428584 / 54425584 JO/BG 6-066-2021-1
Contacts : No.568 Shenfu Road, Shanghai ( Zip:201108 ) 021-54428584/54425584
B B USRS ERN  SEREEE BE R HAREL,
Statenrent : If Applicant has any question about the testing result above, please informus within 15 days after receiving the report.
2. IREREAEER , AMEFOSHANRS.
This report shall not be partially copied without our permission.
3. ARSI TR E R MR S SR ATIEE,
This report is not responsible for the confirmation of sarrple informeation and enterprise information provided by the applicant.
4, PSR RS,
Unless otherwise stated, the resuits shown in this report refer only to the sanple(s) tested.
5, MRS,
Only the Chinese version report is the official version.



